




 
Gardner Water Master Plan Update 

 

Project No. 160422-000  i 

Table of Contents 

EXECUTIVE SUMMARY ......................................................................................................................................... 1 

1.0 Introduction ........................................................................................................................................... 1-1 

A. Study Objective .......................................................................................................................... 1-1 

B. Scope of Study............................................................................................................................ 1-2 
[...]
CONNECTION  TO  WATERONE.

INSTALL  CONTROL  VALVE  ON
183RD  STREET  WATER  TOWER.

CONSTRUCT  NEW
WATER  TREATMENT
PLANT.

UPGRADE  RAW
WATER  PUMP
STATION.

NOTE:  SEE  TABLE  17  FOR  RECOMMENDED
IMPLEMENTATION  DATES.CONSTRUCT  NEW  16"  WATER

TRANSMISSION  LINE  FROM  WTP
TO  DISTRIBUTION  SYSTEM.

CONSTRUCT  NEW  16"  WATER
TRANSMISSION  LINE  FROM  WTP
TO  DISTRIBUTION  SYSTEM.

CONSTRUCT  NEW  8"
RAW  WATER  LINE.

PROPOSED  WATERLINE  EXTENSION
BY  WATERONE.

DRAFT



Appendix A 

TECHNICAL MEMORANDUM NO. 1  

for  

Evaluation of the Hillsdale Water Treatment Facility 

 



 

 

Water Treatment Plant Evaluation 
 

City of Gardner, Kansas 
 

January 12, 2017 
 

PEC Project No. 434-160422-000 

 

 

TECHNICAL MEMORANDUM NO. 1 

For 

Evaluation of the Hillsdale Water Treatment Facility 

 

City of Gardner, Kansas 

 

 

 

 

 

 

 

 

 

 

 

January 2017 

 

Prepared By 

Professional Engineering Consultants, P.A. 

303 S. Topeka 

Wichita, KS 67202 

(316) 262-2691 



 Page 2 of 29 

Contents 
1. Background ........................................................................................................................................... 4 

2. Existing Conditions and Recommended Improvements ....................................................................... 4 

 Raw Water Intake ......................................................................................................................... 6 

 Pre-treatment Basin ....................................................................................................................... 7 

 Clarification .................................................................................................................................. 8 

 Disinfection ................................................................................................................................... 9 

 Filtration ........................................................................................................................................ 9 

 Contact Basin/ Clearwells ........................................................................................................... 12 

 Sludge Handling .......................................................................................................................... 13 

 Backwash Holding Basin ............................................................................................................ 17 

 Chemical Storage ........................................................................................................................ 17 

 Electrical ..................................................................................................................................... 21 

3. Summary of Recommendations and Planning Level Cost Estimates ................................................. 23 

 Hillsdale WTP Evaluation Summary .......................................................................................... 23 

 Recommendations by Priority ..................................................................................................... 26 

 

 

  



 Page 3 of 29 

List of Figures 

 
Figure A1: Hillsdale Water Treatment Plant Process Schematic .................................................................. 4 
Figure A2: Pre-treatment Basin (Facing NW), 10/07/2016 .......................................................................... 7 
Figure A3:  Pulsating Clarifier and Launders, 10/07/2016 ........................................................................... 8 
Figure A4:  Pulsating Clarifier and Launders, 10/07/2016 ........................................................................... 8 
Figure A5:  Filter Cells and Splitter Weirs, 10/07/2016 ............................................................................... 9 
Figure A6:  Filter Cells and Splitter Weirs, 10/07/2016 ............................................................................... 9 
Figure A7:  Unused Filter Cell, 10/07/2016 ............................................................................................... 10 
Figure A8:  Unused Filter Cell, 10/07/2016 ............................................................................................... 10 
Figure A9:  Contact Basin/ First Clearwell (Left) and Second Clearwell (Right) (Facing N), 10/07/2016 12 
Figure A10:  Contact Basin/ First Clearwell (Facing N), 10/07/2016 ........................................................ 12 
Figure A11:  Clarifier Blowdown (Basement Floor), 10/07/2016 .............................................................. 13 
Figure A12:  Clarifier Blowdown (Basement Floor), 10/07/2016 .............................................................. 13 
Figure A13:  Sludge Pump (South Region of Property), 10/07/2016 ......................................................... 14 
Figure A14:  Sludge Pump (South Region of Property), 10/07/2016 ......................................................... 14 
Figure A15:  Sludge Storage Basins at North End of Property (Facing N) 10/07/2016 ............................. 15 
Figure A16:  Sludge Storage Basins at North End of Property (Facing NE), 10/07/2016 .......................... 15 
Figure A17:  Decant Drain to Surface (South Edge of Property) (Facing S), 10/07/2016 ......................... 16 
Figure A18:  Decant Drain to Surface (South Edge of Property) (Facing S), 10/07/2016 ......................... 16 
Figure A19:  Chemical Storage, 10/07/2016 .............................................................................................. 17 
Figure A20:  Chemicals in Use, 10/07/2016 ............................................................................................... 18 
Figure A21:  Chemicals in Use, 10/07/2016 ............................................................................................... 18 
Figure A22:  Chemicals in Use, 10/07/2016 ............................................................................................... 19 
Figure A23:  Polymer Storage and Feed System, 10/07/2016 .................................................................... 19 
Figure A24:  Polymer Storage and Feed System, 10/07/2016 .................................................................... 20 
Figure A25:  Electrical Boxes on Northeast Corner of Building, 10/07/2016 ............................................ 21 
Figure A26:  Generator to East of Building (Facing NE), 10/07/2016 ....................................................... 21 
Figure A27:  Generator to Northeast of Buildings (Facing S), 10/07/2016 ................................................ 22 
Figure A28:  Generator to Northeast of Buildings (Facing S), 10/07/2016 ................................................ 22 

 

List of Tables 

Table A1:  Hillsdale WTP Evaluation Summary ........................................................................................ 23 
Table A2:  High Priority Recommendations ............................................................................................... 26 
Table A3:  Medium Priority Recommendations ......................................................................................... 28 
Table A4:  Low Priority Recommendations ............................................................................................... 29 
 

 

  



 Page 4 of 29 

1. Background 
 
The Hillsdale Water Treatment Plant of the City of Gardner, Kansas, was evaluated as part of the Water 
Master Plan Update.  The scope of this work included: identifying water treatment facility improvements 
for the projected future population; developing criteria to determine the feasibility of alternatives 
(including capital cost, operation and maintenance cost, ability to meet water quality, process reliability 
and flexibility, consistency with regulations and expressed policies of KDHE); identifying alternative 
sources for water supply in a supplemental or emergency capacity; and providing planning level 
construction cost estimates for alternatives. 
 
 
2. Existing Conditions and Recommended Improvements 
 

 
Figure A1:  Hillsdale Water Treatment Plant Process Schematic 

 

Currently, the Hillsdale Plant operates with the raw water intake at Hillsdale Lake, south of Gardner, 
Kansas (See Figure A1).  At the intake, a 20% solution of sodium permanganate is fed at a rate of 300 
gallons per week.  After the intake pump station, the flow enters 10,250 linear feet (LF) of 16-inch 
waterline to the pretreatment basin.  Prior to the pretreatment basin, chlorine dioxide is fed.  The flow 
leaves the pretreatment basin and powdered activated carbon (PAC) is fed at 100 pounds per day to create 
a 6 – 9 mg/L PAC residual.  After the pretreatment basin, the flow enters the carbon contact basin.  Here, 
PAC works to absorb manganese and suspended solids that contribute to taste and odor issues.  After the 
carbon contact basin, the flow is designed to enter the flash mix, but this is not currently in use.  Thus, the 
flow is pumped directly from the carbon contact basin to the pulsating clarifier, bypassing the flash mix.  
Prior to the clarifiers, coagulants are added, including aluminum chlorohydrate and polymer.  In the 
pulsating clarifiers, floc form around coagulants, settle out, and are removed from the flow.  After the 
clarifiers, the flow enters one of seven (7) filter cells.  The filters are periodically backwashed when they 
reach their treatment capacity (i.e., become fouled).  After the filters, treated water is fed with fluoride 



 Page 5 of 29 

and chlorine.  This flow is pumped to the chlorine contact basin (or, first clearwell), where it is dosed with 
ammonia, chlorine, and caustic.  Flow leaves the first clearwell and enters the second clearwell.  Treated 
water leaves the second clearwell to the high service pumps that lead to the distribution system. 
 
On the solids handling side, blowdown waste is created by the carbon contact basin, clarifiers, and filter 
backwash.  The blowdown waste is collected at the basement level and sent to sludge pumps, which are 
downgrade of the facility.  The sludge pumps send the waste to the sludge storage basins, which are 
upgrade of the facility.  Decant drains to the surface from the sludge storage basins to the drains 
downgrade of the facility. 
 
In 2005, the Hillsdale Plant was improved to double capacity from 2 MGD to 4 MGD.  However, the 
plant is currently facing challenges with achieving the designed capacity of 4 MGD.  The WTP operator 
indicated that the maximum capacity the plant can achieve is 3.8 MGD during peak flows. 
 
The Water Treatment Plant of the City of Gardner, Kansas, was evaluated to identify issues with existing 
equipment, processes, operation and design.  On October 7, 2016, PEC walked through the facility with 
the WTP Operator and discussed the operational issues and shortcomings of the 2005 upgrades.  The 
following sections summarize the site visit observations and discussions. 
  



 Page 6 of 29 

 Raw Water Intake 
 
The Gardner WTP draws surface water from Hillsdale Lake.  Currently, the raw water intake pumps lack 
variable-frequency drives (VFDs).  Without VFDs, the pumps are unable to pump at lower rates to match 
flow rates at the WTP.   The recommended improvement is to install VFDs on the existing raw water 
pumps, allowing turn down to match flow rates.  This recommendation will increase the pump station 
efficiency by reducing the wasted energy used by the pumps. 
 
According to the WTP operator, surrounding water supplies have encountered zebra mussels in their 
surface water intakes.  Zebra mussels are an invasive species that propagate in waters with fast moving 
flow.  This makes water intake screens and pipes the ideal place for zebra mussels to attach themselves.  
However, once the fast moving flow stops, the zebra mussels detach themselves from the pipes in order to 
again seek fast moving flow.  To keep zebra mussels from completely blocking intake screens and pipes, 
the following improvements are recommended before the zebra mussels can become an issue: replacing 
the screens with a copper/zinc alloy; modifying the operational strategy by rotating the use of different 
intakes in the lake to avoid zebra mussels (e.g., switching to a different intake when the current intake is 
overrun with zebra mussels, then switching back to that intake when the zebra mussels have detached 
themselves); and installing oxidant chemical addition (e.g., chlorine dioxide), to discourage zebra mussel 
growth in the intake piping. 
 
 
  



 Page 7 of 29 

 Pre-treatment Basin 
 

 
Figure A1: Pre-treatment Basin (Facing NW), 10/07/2016 

 
The pre-treatment basin is located on the south side of the treatment building.  Currently, the pre-
treatment basin operation indicates that the basin is undersized for peak flows.  At peak flows, the WTP 
operator indicated that the water surface level reaches 0.5-inches below the basin hatch.  The 
recommended improvements include: raising the elevation of the pre-treatment basin by approximately 
one (1) foot by building up the existing concrete structure, and putting in an overflow pipe.  This 
recommendation will allow the plant to operate at peak flows without risk of overtopping the basin hatch.   
  



 Page 8 of 29 

 Clarification 
 

 
Figure A2:  Pulsating Clarifier and Launders, 10/07/2016 

 

 
Figure A3:  Pulsating Clarifier and Launders, 10/07/2016 

 
Clarification during the 2005 upgrades was not increased.  The existing pulsating clarifiers were sized to 
treat the original design flow of 2 MGD, and not the increased demand of 4.0 MGD.  Additionally, the 
clarifier launders are uneven, not level, and in poor condition.  The recommended improvements include: 
constructing a new structure for the installation of two (2) new clarifiers to double the clarification 
capacity, and removing and replacing existing launders with launders that are balanced. 
  



 Page 9 of 29 

 Disinfection  
 
After filtration, flow is dosed with chlorine and fluoride.  According to the WTP operator, the chlorine 
ejector is experiencing vacuum issues with too much back pressure during free chlorine disinfection.  The 
recommended improvement is to install a pump at the chlorine ejector.  This improvement includes 
supplying and installing a supplemental booster pump to help with the excess back pressure faced by the 
chlorine ejector. 
 

 Filtration 
 

 
Figure A4:  Filter Cells and Splitter Weirs, 10/07/2016 

 

 
Figure A5:  Filter Cells and Splitter Weirs, 10/07/2016 



 Page 10 of 29 

 
Figure A6:  Unused Filter Cell, 10/07/2016 

 

 
Figure A7:  Unused Filter Cell, 10/07/2016 

 
Flow leaves the clarifiers and enters the filter cells via splitter weirs (Fig. A5, A6).  Current filter 
operation is inefficient because fouling occurs more often than designed.  As shown above, the flow 
entering is too turbulent, breaking up any floc that formed during mixing.  The large flocs break up and 
become smaller sub-micron floc that more quickly clogs the filters.  This creates shorter run times 
between backwashing than intended in the original design.  According to discussions with the plant 
personnel, the filters are backwashed daily, when they are designed to be backwashed every 96-120 
hours.  Additionally, flow enters the filter bay from one end, which causes the filters closest to the 
influent to foul more quickly.  Uneven fouling along the filters creates unused filter capacity.  
Additionally, the supplemental backwash water valve does not work.  As part of 2005 upgrades, the 



 Page 11 of 29 

number of filters was increased from 5 to 7, instead of doubled to 10.  The current number of filters is 
unable to handle flows efficiently, contributing to the shorter run times between backwashes.  An 
additional filter cell is unusable because of a common wall with untreated water.  The KDHE document 